



报告编号(Report ID): MTIEIJ3G7603147U9



中国认可  
国际互认  
检测  
TESTING  
CNAS L3192

# 3 米堆码测试报告

## 3m Stacking Test Report

样品名称及型号 Sample Name & Model	便携式蓝牙音箱 GO5T (内置可充式锂离子电池组 型号: 723336 3.85V 1000mAh 3.85Wh) Portable Bluetooth Speaker GO5T (Containing Rechargeable Li-ion Battery Model: 723336 3.85V 1000mAh 3.85Wh)
委托单位 Applicant	广东省豪鹏新能源科技有限公司 Guangdong Highpower New Energy Technology Co., Ltd.
生产单位 Manufacturer	广东省豪鹏新能源科技有限公司 Guangdong Highpower New Energy Technology Co., Ltd.



声 明  
Statement

1. 本报告无检验检测专用章、报告骑缝章和批准人签章无效。  
This report is invalid without special seal for inspection and test, cross-page seal and signature of the approver.
2. 本报告页面所使用“PONY”、“谱尼”字样为谱尼测试集团的注册商标，其受《中华人民共和国商标法》保护，任何未经本单位授权的擅自使用和仿冒、伪造、变造“PONY”、“谱尼”商标均为违法侵权行为，本单位将依法追究其法律责任。  
The words "PONY" and "谱尼" used in this report page are the registered trademarks of Pony Testing International Group, which are protected by the Trademark Law of the People's Republic of China. Any unauthorized use, counterfeiting, forging or altering of the trademarks of "PONY" and "谱尼" without the authorization of the company is an illegal infringement, and the company will investigate their legal liabilities according to law.
3. 委托单位对报告数据如有异议，请于报告完成之日起十五日内向本单位书面提出复测申请，同时附上报告原件并预付复测费。  
If the applicant has any objection to the report data, please submit a written application for retesting to PONY within 15 days after the completion of the report, with the original report attached and the retesting fee prepaid.
4. 不可重复性或不能进行复测的实验，不进行复测，委托单位放弃异议权利。  
If the experiment cannot be repeated or cannot be retested, no retest shall be conducted, and the applicant shall waive the right of objection.
5. 委托单位必须保证送至本公司的样品及资料与真实的出运货物相一致，如有不符，所涉及的法律及其他后果均由委托单位自行承担。  
The client must guarantee that samples and documents provided for appraisal are consistent with the goods to be transported. Otherwise, the client shall bear all legal responsibilities and other consequences due to it.
6. 本报告仅对所测样品的检测结果负责，检测结果及其相关判定结论仅反映对所测样品的评价或只代表检测时污染物的排放状况。对于报告及所载内容不能进行商业广告宣传使用，使用所产生的直接或间接损失及一切法律后果，本单位不承担任何经济和法律后果。  
This report is only responsible for the test results of the tested samples. The test results and relevant conclusions reflect the evaluation of the tested samples or only represent the emission status of pollutants during the test. The report and the contents contained in it cannot be used for commercial advertising, and PONY does not assume any economic and legal liabilities for direct or indirect losses and all legal consequences arising from the use.
7. 本单位有权在完成报告后按规定方式处理所测样品，除客户特别声明并支付样品管理费，所有超过标准规定时效期的样品均不再做留样。  
PONY has the right to dispose the tested sample after approval of the test report. Unless the applicant specifically declares and pays the sample management fee, all samples beyond the validity period specified in the standard will not be retained.
8. 本单位保证工作的客观公正性，对委托单位的商业信息、技术文件等商业秘密履行保密义务。  
PONY assures objectivity and impartiality of the test, and fulfills the obligation of confidentiality for applicant's commercial information, and technique document.
9. 本报告私自转让、盗用、冒用、涂改、未经本单位批准的复制(全文复制除外)或以其它任何形式的篡改均属无效，本单位将对上述行为追究其相应的法律责任。  
Any unauthorized transfer, appropriation, falsification, alteration, copying (except full text copying) or alteration in any other form of this report without the approval of PONY shall be invalid. PONY shall strictly investigate the corresponding legal liability for the aforesaid behavior.
10. 本报告不考虑国家及经营人差异。  
The certificate/report takes no account of the differences of countries and applicants.

\*\*\*\*\*

▲ 防伪说明(Anti-counterfeiting Instructions):

1. 报告编号是唯一的。  
The report number is unique.
2. 扫描报告首页下方二维码，即可查询报告真伪。  
Scan the QR code below the first page to check the authenticity of the report.
3. 报告采用特制防伪纸张印制，纸张表面带有“PONY”防伪纹路，该防伪纹路不支持复印，即复制件不会带有“PONY”防伪纹路。  
The report is printed on specially made anti-counterfeit paper with the "PONY" anti-counterfeit pattern on the surface of the paper. This anti-counterfeit pattern does not support copying, meaning that the copied product will not have the "PONY" anti-counterfeit pattern.
4. 报告采用的防伪纸张内部亦加带有高科技“PONY”防伪水印，只有在验钞机等紫外线照射下方可显出无色荧光防伪字样。  
The anti-counterfeit paper used in the report also has a high-tech "PONY" anti-counterfeit watermark added inside, and the colorless fluorescent anti-counterfeit words can only be displayed under UV irradiation such as in the cash detector.

\*\*\*\*\*

I、样品描述 Sample Description

样品名称及型号 Sample Name & Model	便携式蓝牙音箱 GO5T (内置可充式锂离子电池组 型号: 723336 3.85V 1000mAh 3.85Wh) Portable Bluetooth Speaker GO5T (Containing Rechargeable Li-ion Battery Model: 723336 3.85V 1000mAh 3.85Wh)		
委托单位 Applicant	广东省豪鹏新能源科技有限公司 Guangdong Highpower New Energy Technology Co., Ltd.		
生产单位 Manufacturer	广东省豪鹏新能源科技有限公司 Guangdong Highpower New Energy Technology Co., Ltd.		
包装箱尺寸 Carton size	366mm(L)×275mm(W)×118mm(H)	施加压力 Pressure	1043.6N
整箱重量 Gross weight	4.36kg	电池数量 Battery number	12个/箱(Pcs/packing)
委托日期 Entrust date	2025-09-26	完成日期 Finished date	2025-09-28

II、测试标准 Test Standard

联合国《关于危险货物运输的建议书 规章范本》(ST/SG/AC.10/1/Rev.23), 6.1.5.6 章节  
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS" Model Regulations (ST/SG/AC.10/1/Rev.23), sub-section 6.1.5.6

III、测试项目及结论 Test Item & Conclusion

测试项目 Item	结论 Conclusion
3米堆码试验 3m stacking test	合格 PASS

主检

Tested by:

林旭

审核

Checker by:

刘旭

批准

Approver by:



签发日期 Issue date 2025-09-28

**IV、测试方法 Test Method**

在试验样品的顶部表面施加一力量, 此力相当于运输时可能堆叠在它上面的同样数量包装件的总重量。包括试验样品在内的最小堆码高度应是 3 米。试验时间为 24 小时。

$$\text{施加压力(N)} = \left( \frac{3(m)}{\text{单个包装箱高度}(m)} - 1 \right) \times \text{整箱重量(kg)} \times \text{地球重力加速度}(9.8\text{m/s}^2)$$

The test sample shall be subjected to a force applied to the top surface of the test sample equivalent to the total weight of identical packages which might be stacked on it during transport; The minimum height of the stack including the test sample shall be 3 meters. The duration of the test shall be 24 hours.

$$\text{Pressure (N)} = \left( \frac{3(m)}{\text{Height of individual packaging box}(m)} - 1 \right) \times \text{Gross weight(kg)} \times g(9.8\text{m/s}^2)$$

**V、测试设备 Test Apparatus**

- |         |       |                           |
|---------|-------|---------------------------|
| IE-0547 | 电子计数秤 | Electronic counting scale |
| IE-0766 | 钢卷尺   | Steel tapeline            |

**VI、测试数据 Test Data**

测试结果 Test Result	<p>1. 包装件内的样品没有破损或泄漏 Without damage to sample contained therein</p> <p>2. 试验样品没有显出可能对运输安全有不利影响的损坏 The test sample did not show any damage that may have an adverse impact on transportation safety</p> <p>3. 试验样品没有显出可能降低其强度或造成包装件堆码不稳定的变形 The test sample did not show any deformation that could reduce its strength or cause unstable stacking of packaging</p>
本项结论 Conclusion	<p>被测试包装件能够承受 3 米堆码试验 The test package is capable of withstanding a 3m stacking test in any orientation.</p>

VII、样品照片 Photo of The Sample

电池 Battery

样品编号/Sample No.: G7603147U9



设备&包装件 Equipment & Package



仅对原报告照片中的样品负责  
Authenticate the photo on original report only  
\*\*\*报告结束 End of report\*\*\*